

61881-1019



Test Report

Report No. SCL02K000116h

Page 1 of 5

Applicant MELISSA & DOUG, LLC
Address UNIT 2H, BLOCK 210 TAIRAN INDUSTRIAL ZONE SHENNAN XI ROAD, FUTIAN DISTRICT SHENZHEN, CHINA518040

The following sample(s) and sample information was/were submitted and identified by/on the behalf of the client

Sample Name	Decoupage Made Easy Deluxe Craft Set -Cupcakes
Item No.	30108
PO No.	2130/2131
PDC	UN17318
Shipment Quantity	3000/2004
Factory Name	LN
Exported to	/
Country of origin	China
Carton No.	N/A
Customer	/
Original/Purpose	BT
Case No.	N/A
Quantity of sample	2pcs*1
Sample Received Date	Jan. 9, 2018
Testing Period	Jan. 9, 2018 to Jan. 16, 2018

Test Conducted:

As requested by the applicant, for details refer to next page(s)

Tested by		Reviewed by	
Approved by		Date	Jan. 17, 2018
	Terry Lao Lab Supervisor		



Center for Testing International Group Co., Ltd.
 Building, No.4, Liuxian 3rd road, Xixun Street, Bao'an District, Shenzhen, P.R.China
 Lab Address: Building B, Dongsheng Science Park, Daingshan, Dongguan, China

No. T187156459



Test Report

Report No. SCL02K000116h

Page 2 of 5

Executive Summary:

TEST REQUEST

- 1) US Consumer Product Safety Improvement Act of 2008 (CPSIA) with amendment (H.R.2715)
 - Lead in substrate materials of children's products
- 2) ASTM F963-17 Standard Consumer Safety Specification for Toy Safety
 - Clause 4.3.5 - Total Lead content in substrate materials

CONCLUSION

PASS

PASS

***** For Further Details, Please Refer To the Following Page(s) *****



Test Report

Report No. SCL02K000116h

Page 3 of 5

1) US Consumer Product Safety Improvement Act of 2008 (CPSIA) with amendment (H.R.2715)

▼ Lead in substrate materials of children's products

Method(s) CPSC-CH-E1001-08.3/CPSC-CH-E1002-08.3 was/were used, and the item(s) was/were analyzed by ICP-OES.

Tested Item(s)	Result (ppm)					MDL (ppm)	Limit (ppm)	Client's Limit (ppm)
	006	007	008	009	010			
Total Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	5	100	40

Tested Item(s)	Result (ppm)					MDL (ppm)	Limit (ppm)	Client's Limit (ppm)
	011	012	013	014	015			
Total Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	5	100	40

Tested Item(s)	Result (ppm)					MDL (ppm)	Limit (ppm)	Client's Limit (ppm)
	016	017	018	019	020			
Total Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	5	100	40

Remark:

- MDL = Method Detection Limit
- N.D. = Not Detected (<MDL)
- ppm = mg/kg = parts per million

2) ASTM F963-17 Standard Consumer Safety Specification for Toy Safety

▼ Clause 4.3.5 – Total Lead content in substrate materials

Method(s) ASTM F963-17 Clause 8.3 was/were used, and the item(s) was/were analyzed by ICP-OES.

Tested Item(s)	Result (ppm)					MDL (ppm)	Limit (ppm)	Client's Limit (ppm)
	006	007	008	009	010			
Total Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	5	100	40

Tested Item(s)	Result (ppm)					MDL (ppm)	Limit (ppm)	Client's Limit (ppm)
	011	012	013	014	015			
Total Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	5	100	40

Hotline: 400-8788-333 www.cti-cart.com E-mail: info@cti-cart.com Complaint: call: 0755-33691703 Complaint E-mail: complaint@cti-cart.com



Test Report

Report No. SCL02K000116h

Page 4 of 5

Tested Item(s)	Result (ppm)					MDL (ppm)	Limit (ppm)	Client's Limit (ppm)
	016	017	018	019	020			
Total Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	5	100	40

Remark:

- MDL = Method Detection Limit
- N.D. = Not Detected (<MDL)
- ppm = mg/kg = parts per million

Tested Sample/Part Description

- 006 White sticker(sticker, 30108)
- 007 Bright white sticker(PDC sticker, 30108)
- 008 Red plastic(cap of glitter glue bottle, 30108)
- 009 Transparent plastic(glitter glue bottle, 30108)
- 010 Yellow sponge(brush, 30108)
- 011 Dark red plastic(holder of brush, 30108)
- 012 Light grey paper(surface of cupcake, 30108)
- 013 Transparent purple plastic(gems, 30108)
- 014 Transparent rose red plastic(gems, 30108)
- 015 Transparent PVC with adhesive(gems, 30108)
- 016 Brown paper board(tray, 30108)
- 017 Yellow plastic(cupcake, 30108)
- 018 Pink plastic(cupcake, 30108)
- 019 Purple plastic(cupcake, 30108)
- 020 Transparent dry glue-located on joint of brush(30108)



Test Report

Report No. SCL02K000116h

Page 5 of 5

Photo(s) of the sample(s)



*** End of Report ***

The test report is effective only with both signature and specialized stamp. The result(s) shown in this report refer only to the sample(s) tested. Without written approval of CTI, this report can't be reproduced except in full.